ACCREDITED
——m—

i ® ‘ \‘\\I,/y !IiIB
ws [ r ; lWorlcl Standardization Certification & Testing Group (Shenzhen)Co,ltd. M i e

“ ,'n' T \

/ /\ RATORY
'i!ul..\ﬂ Cortiicats Number: AT-3951

TEST REPORT

FCC ID: 2AIZN-XG03PRO
Product: GT MAGCHARGE COOLER
Model No.: XG03Pro
Trade Mark: Infinix
' Report No.: WSCT-ANAB-R&E250300016A-WPT
Issued Date: 19 March 2025

Issued for:

INFINIX MOBILITY LIMITED

FLAT N 16/F BLOCK B UNIVERSAL INDUSTRIAL CENTRE 19-25 SHAN MEI
STREET FOTAN NT HONGKONG

Issued By:

World Standardization Certification & Testing Group(Shenzhen) Co.,Ltd.

Building A-B,Baoli’an Industrial Park,No.58 and 60,Tangtou Avenue, Shiyan
Street, Bao’an District, Shenzhen City, Guangdong Prgylncgm

TEL: +86-755-26996192 G
EAX: +86-755-86376605

Note: This report shall not be reproduced except in full, without the written ap\;;}“vakef' orld
Standardization Certification& Testing Group (Shenzhen) Co., Ltd. This document may be altered
or revised by World Standardization Certification& Testing Group (Shenzhen) Co., Ltd. personnel
only, and shall be noted in the revision section of the document. The test results in the report only
apply to the tested sample.

| ADD:Building A-B,Baoli'an Industrial Park,No.58 anc
TEL : 0086-75¢ 3

5192 269960563 26996144

56 mail: fengbing com
| Member of the WSCT Group (WSCT SA) Page 1 of 23




&

® \\L\\I/z’/ “&B
ws [ r World Standardization Certification & Testing Group (Shenzhen ) Cod. IRk,
Report No.: WSCT-ANAB-R&E250300016A-WPT e sl
TABLE OF CONTENTS
1. TeSt CertifiCatiOoN ...ccuuiiiriiii et e et e e et e e e e e e e e e eees 3
2. TesSt ReSUIt SUMMAIY ...t e 4
8. \EUT DeSCEHHAMN........... L 0TRBN.......... ALATWELN .......... AL A7 80N 5
4, Genera INfOrMaAatiON .. e e aaas 6
4.1, TEST ENVIRONMENT AND MODE ....iuuutitunetsnetesneessssesnesesnestanessnsesnseesnessssesnesaiossssssssssasneeesmersneesnmesnenn 6
4.2, DESCRIPTION OF SUPPORT UNITS 1tuuuuuiieteessnstnnsdeserunninnsinsessinnssnssssssnssnsstssssssserssssnnssnnntsesnesssssssseestonnss 6
5. Facilities and AcCCreditations .. ......oeeuiiiiiiiiies it et e ea e 7
L0t O o | ] = T PP 7
AR 00 LT N\ AWS [T N AW S [T N AW S [T N 7
5.3, MEASUREMENT UNCERTAINTY 1..tttttttuuuuteeeteesunsuunsesasettessnsssseeessessssansaesssssssssssanaseeseessnsnnnemeeeeesmmmmnn 8
5.4, MEASUREMENT INSTRUMENTS .....ouiuiiieisciteesesieaesseesesees s sessessessssetaesseesteness s s nsneenesesanesnens 9
6. Test Results and Measurement Data .....c..veeueiueinioerii it eaeesneenns 10
6.1. AC POWER LINE CONDUCTED EMISSION . ittittutiiiiietieiittiieeeseeesbuesianseseseesssssnsesessesssssnnsesessinesstannsens 10
6.2. 20 DB EMISSION BANDWIDTH ...eitttuuteuneeeitseestnssnseeeteesssssanesesasssssssssteeesessssssnnseseseessssssneeeseresmmnsinn 14
6.3. RADIATED SPURIOUS EMISSION MEASUREMENT ....cieivetuuteusieneeaeabnssn diesianssinnnnsnnsesessessssnsonnaeabasssdissinnein 17
7. Test Setup Photographs ..ot i 23

Page 2 of 23



WSLT

&t

ANSI NationalAccreditation Board

‘.\uqn' ?’
\
S MQAB
World Standardization Certification & Testing Group (Shenzhen)Co ld. iEE\E/ﬂQ -

ACCREDITED

>
\‘ TESTING LABORATORY

Report No.: WSCT-ANAB-R&E250300016A-WPT CidL 5 Hvsnggomer: 125

1. Test Certification

' GT MAGCHARGE COOLER
XGO03Pro

_Infinix

~ INFINIX MOBILITY LIMITED
FLAT N 16/F BLOCK B UNIVERSAL INDUSTRIAL CENTRE 19-25 SHAN
MEI STREET FOTAN NT HONGKONG

. INFINIX MOBILITY LIMITED
FLAT N 16/F BLOCK B UNIVERSAL INDUSTRIAL CENTRE 19-25 SHAN
MEI| STREET FOTAN NT HONGKONG

1 26 February 2025 to 19 March 2025
Applicabl FCC CFR Title 47 Part 15 Subpart C
Standa‘;\, ANSI| C63.10-2014

The above equipment has been tested by World Standardization Certification & Testing Group (Shenzhen)
Co., Ltd. and found compliance with the requirements set forth in the technical standards mentioned above.
The results of testing in this report apply only to the product, which was tested. Other similar equipment will
not necessarily produce the same results due to production tolerance and measurement uncertainties.

Xia 8

Tested By: W on ﬂ

Checked By:
1Y)
(Wang Xiang)
*u‘_.;;i
Approved By: )/\ (A Date: M /VW% )n K

( Li Huaibi)
ADD: Building A-B,Baoli'an Industri a1 Park,No.58 and 60, Tangtou Avenue, Shiyan Sireel, Bao'an District, Shenzhen City, Guangdon ince, China z«ﬂllﬂﬁl %ur?.' i*l}] llh‘r}ﬁi‘»[é’/)'&l
TLL DUFF 7565- 28) Slﬂz ZFQ!hDEJ 2699 144 FAX 0086-75 UL ?EFDS E-mail: [ ng t ng.wang@ cert.com Hitp: www.wsct-cerl.cor

Member of the WSCT Group (WSCT.SA)

Page 3 of 23



Wy,
SN i

ANS! National Accreditation Board

ACCREDITED
B |50/ EC 17025
TESTING LABORATORY

Certificate Number : AT-3951

R \“““<"/',
Ll

’

®
ws [r World Standardization Certification & Testing Group ( Shenzhen ) Co.,ltd.

Report No.: WSCT-ANAB-R&E250300016A-WPT
2. Test Result Summary

)
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Requirement CFR 47 Section Result

AC Power Li.ne. Conducted §15.207 PASS
Emission

20 dB Emission Bandwidth §15.215 PASS

Radiated Emission Test §15.205/815.209 PASS

Note:
1. PASS: Test item meets the requirement.
2. Fail: Test item does not meet the requirement.
3. N/A: Test case does not apply to the test object.

4. The test result judgment is decided by the limit of test standard.
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3. EUT Description

S X
RO
‘e/, A TESTING LABORATORY
mmet Certificate Number : AT-3951

Product Name: GT MAGCHARGE COOLER
Model : XGO3Pro
Trade Mark: Infinix

Operation Frequency: | 110-205kHz

Modulation Type: ASK

Antenna Type: Coil Antenna

Input: 9.0V—3A 11V-3A
Output: 5W/7.5W/15W

Remark: N/A.

Note: 1. N/A stands for no applicable.
2. Antenna gain provided by the customer.

Operating Voltage:

Page 5 of 23
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4. Genera Information
4.1. Test environment and mode

ACCREDITED
Py 5 [_isonec 7025 |

”, ) TESTING LABORATORY
/':/:,lu\\‘\ Certificate Number : AT-3951

‘\\\\\w"l
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Operating Environment:
Temperature: 25.0 °C
Humidity: 56 % RH
Atmospheric Pressure: 1010 mbar

Test Mode:

Wireless Charging

4.2. Description of Support Units

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used to
form a representative test configuration during the tests.

Equipment Model No. Serial No. | FCCID Trade Name
Rl = AN236 / / /
charging load
Note:

1. All the equipment/cables were placed in the worst-case configuration to maximize the emission during the test.

2. Grounding was established in-accordance with the manufacturer’s requirements and conditions for the intended
use.

3. For conducted measurements (Output Power, 20dB Occupied Bandwidth, Carrier Frequencies Separation,
Hopping Channel Number, Dwell Time, Spurious Emissions), the antenna of EUT is connected to the test
equipment via temporary antenna connector, the antenna connector is soldered on the antenna port of EUT,

and the temporary antenna connector is listed in the Test Instruments.
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S WMCCREDITED
Sl ISO/iEC 7025

TESTING LABORATORY
Certificate Number : AT-3951

R 'y,
GY SANMX7Z,
ws [ World Standardization Certification & Testing Group ( Shenzhen )Co.,ltd. ;M S EdooeiAcor aiaBoes

Y »
//"/uln\“\\

Report No.: WSCT-ANAB-R&E250300016A-WPT
5. Facilities and Accreditations

5.1.Facilities

All measurement facilities used to collect the measurement data are located at

Building A-B,Baoli’an Industrial Park,No.58 and 60,Tangtou Avenue, Shiyan Street,
Bao’an District, Shenzhen City, Guangdong Province, China of the World
Standardization Certification & Testing Group (Shenzhen) Co., Ltd.

The sites are constructed in conformance with the requirements of ANSI C63.4 and CISPR
Publication 22. All receiving equipment conforms to CISPR Publication 16-1, “Radio
Interference Measuring Apparatus and Measurement Methods.”

5.2.ACCREDITATIONS
ANAB - Certificate Number: AT-3951

The EMC Laboratory has been accredited by the American Association for Laboratory
Accreditation (ANAB).Certification Number: AT-3951
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5.3. Measurement Uncertainty

The reported uncertainty of measurement y £ U, where expended uncertainty U is based
on a standard uncertainty multiplied by a coverage factor of k=2, providing a level of
confidence of approximately 95 %.

No. ltem MU

. . 9 kHz-30 MHz:+3.2dB,
1 All emissions, radiated(<1GHz) 30 MHz-1 GHz+3.3dB
2 All emissions, radiated(>1GHz) +4.7dB
3 Temperature +0.5°C
4 Humidity +2.0%
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Test software -- EZ-EMC CON-03A - -
Test software -- MTS8310 - - -
EMI Test Receiver R&S ESCI 100005 11/05/2024 | 11/04/2025
Coaxial cable Megalon LMR400 N/A 11/05/2024 | 11/04/2025
GPIB cable Megalon GPIB N/A 11/05/2024 | 11/04/2025
Pre Amplifier H.P. HP8447E 2945A02715 11/05/2024 | 11/04/2025
Pre-Amplifier CDSI PAP-1G18-38 #~ 11/05/2024 | 11/04/2025
Bi-log Antenna SCHWARZBECK VULB9168 01488 7129/2024 | 7/28/2025
Cable TIME MICROWAVE LMR-400 N-TYPEO4 11/05/2024 | 11/04/2025
System-Controller CCS N/A N/A N.C.R N.C.R
Turn Table CCs N/A N/A N.C.R N.C.R
Antenna Tower CCS N/A N/A N.C.R N.C.R
RF cable Murata MXHQSJ Sy - 11/05/2024 | 11/04/2025
Loop Antenna EMCO 6502 00042960 11/05/2024 | 11/04/2025
Spectrum Analyzer Keysight N9010B MY60241089 | 11/05/2024 |11/04/2025
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6. Test Results and Measurement Data

6.1. AC Power Line Conducted Emission

6.1.1. Test Specification

Test Requirement: FCC Partl5 C Section 15.207
Test Method: ANSI C63.10:2014
Frequency Range: 150 kHz to 30 MHz
Receiver setup: RBW=9 kHz, VBW=30 kHz, Sweep time=auto
Freguency range Limit (dBuV)
(MH2z) Quasi-peak Average
Limits: 0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
Reference Plane
LISN
40cm 80cm
m AC power
E.U.T AC power
Test Setup: EMI
Receiver
Test table/Insulation plane

Remaik:

ELUT Equipment Under Test

LISN Line impedence Stabiizabion Network
Test table height=0.6m

Test Mode: Wireless Charging

1. The E.U.T is connected to an adapter through a line
impedance stabilization network (L.I.S.N.). This
provides a 500hm/50uH coupling impedance for the
measuring equipment.

2. The peripheral devices are also connected to the main
power through a LISN that provides a 500hm/50uH
coupling impedance with 50o0hm termination. (Please
refer to the block diagram of the test setup and
photographs).

3.Both sides of A.C. line are checked for maximum
conducted interference. In order to find the maximum
emission, the relative positions of equipment and allL.of—.
the interface cables must be changed accordingto: "
ANSI C63.10:2014 on conducted measurement;

Test Result: PASS

Test Procedure:

Page 10 of 23
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6.1.2. EUT OPERATING CONDITIONS

The EUT is working in the Normal link mode. All modes have been tested and normal link mode is
worst.

Devices subject to Part 15 must be tested for all available U.S. voltages and frequencies (such as a
nominal 120 VAC, 60 Hz and 240 VAC, 50 Hz) for which the device is capable of operation. So, The
configuration 120 VAC, 60 Hz and 240 VAC, 50 Hz were tested respectively, but only the worst
configuration (120.VAC, 60 Hz) shown here.

Page 11 of 23
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Test data
Conducted Emission on Line Terminal of the power line (150 kHz to 30MHz)
90.0 dBu¥
80
70
&0 '\\ FCC Part15 CE-Clazz BE_OFP
[
FUC Rart15 CE:Class B_AYe
5'] -\1\\ |
40
3 9 T
30
peak
20
10 AYG
0
10
-20
-30
0150 0.500 [MHz] 5 000 30,000
Frequency | Reading | Factor | Level Limit |Margin| ___.
No. (MHz) (dBuv) | (dB) | (dBuVv) | (dBuV) | (dB) me
1 0.2040 21.41 20.69 4210 6345 |-21.35| QP
2 0.2040 G52 20.69 27.21 5345 |-2624| AVG
3 0.5685 13.59 20.52 311 56.00 |(-21.89| QP
4 0.5685 656 20.52 27.08 4600 |-1892| AVG
5 1.4819 11.30 20.64 3194 56.00 (-2406| QP
6 1.4819 777 20.64 26.41 46.00 [-17.59 | AVG
7 3.7590 13.18 20.59 3[3_?? 5600 |(-2223| QP
i 3.7590 8.99 20.59 29.58 4600 |-16.42| AVG
9 8.3175 13.56 20.48 34.04 60.00 |-2596| QP
10 8.3175 776 20.48 26.24 5000 |-21.06| AVG
11 20.6295 10.74 20.30 31.04 60.00 |(-2896| QP
12 20.6295 077 20.30 21.07 50.00 |-2893| AVG

3,26096144 FAX :0086-755-

Page 12 of 23
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Conducted Emission on Neutral Terminal of the power line (150 kHz to 30MHz)

q90.0 dBu¥
80
0
&0 ‘\\ F[i[: Rart15 CE-Clazz B_QP
50 \—\1\~_ I-I_;E Rart15 CE:Class B_AVe
:E " : 3 11
I 3 4 AL 3
. Tt R
10 ““n elAvE
0
-10
-20
-30
0150 0.500 [MHz] 5 000 30.000
No. | D TaBwy | @By | @eu) | (@suv) | (@) |
1 0.2400 19.65 2067 40.32 6210 |[-21.78| QP
2 0.2400 3.39 2067 24 06 2210 |[-28.04 | AVG
3 0.5730 13.65 20.52 i 56.00 |[-21.83| QP
4 0.5730 6.03 EDLEE 26.55 46.00 |[-1945| AVG
5 1.4819 11.88 20 64 3252 56.00 |[-2348| QP
6 1.4819 8.11 20 64 28.75 46.00 |[-17.25| AVG
7 4. 6725 13.38 2087 33.95 o6.00 |[-2205| QP
ar 46725 8.92 20.57 29.49 46.00 |-16.51| AVG
9 9.9194 12.29 2045 3274 60.00 (-2726| QP
10 9.9194 668 2045 2713 50.00 |[-2287| AVG
11 229155 916 2046 2962 60.00 |[-3038| QP
12 229155 -2.61 2046 17.85 20.00 |[-3215| AVG
Notel:

Freq. = Emission frequency in MHz

Reading level (dBpV) = Receiver reading

Corr. Factor (dB) = LISN Factor + Cable loss

Measurement (dBuV) = Reading level (dBuV) + Corr. Factor (dB)

Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBuV) — Limits (dBuV)

Q.P. =Quasi-Peak  AVG =average

*is meaning the worst frequency has been tested in the frequency range 150 kHz to 30MHz.
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6.2. 20 dB Emission Bandwidth

6.2.1. Test Specification

FCC §15.215

Intentional radiators operating under the alternative provisions to the general emission limits, as contained
in §15.217 through § 15.257 and in Subpart E of this part, must be designed to ensure that the 20 dB
bandwidth of the emission, or whatever bandwidth may otherwise be specified in the specific rule section
under which the equipment operates, is contained within the frequency band designated in the rule section
under which the equipment is operated. The requirement to contain the designated bandwidth of the
emission within the specified frequency band includes the effects from frequency sweeping, frequency
hopping and other modulation techniques that may be employed as well as the frequency stability of the
transmitter over expected variations in temperature and supply voltage. If a frequency stability is not
specified in the regulations, it is recommended that the fundamental emission be kept within at least the

central 80% of the permitted band in order to minimize the possibility of out-of band operation.

6.2.2. EUT Setup

Distance =3m )
Computer [

‘ Pre -Amplifier
EUT
¢—— Turn table

— Receiver
Ground Plane

6.2.3. Test Procedure

1. Position the EUT on the test table without connection to measurement instrument. Turn on the EUT.
Then set it to any one convenient frequency within its operating range. Set a reference level on the
measuring instrument equal to the highest peak value.

2. Measure the frequency difference of two frequencies that were attenuated 20 dB from the reference
level. Record the frequency difference as the emission bandwidth.

3. Measure the 99% Occupied bandwidth use the 99% Occupied bandwidth function of the test

equipment.
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Test Graphs
20 dB Emission Bandwidth (Hz)

® # REW 300 Hz Delta 1 [T1 ]
*VBW 1 kHz

Fef 80 deuv Sl o ) 5 dB AEWT 100 ms
a0
—70
-0
50 T=E=7 B
kH=
40 dEpV
//"'l"\ kHz
30
DB
20 b 1z
Dl 16.49 dBuv 'H'J )\_,V\"
A n AmN i\
10 \‘J = \/\/
-y
-10
=20
Center 113.32 kH:z 200 Hz/ Span 2 kHz

Date: 15.MAR.Z02Z5 09:45:17

ADD: Building A-B,Baoli‘an Industrial Pask,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guangdéng Province, China.| «. +3=00 T Ay T

TEL:0086-755-26996192 26996053,26096144 FAX:0086-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com 5
Member of the WSCT Group (WSCT SA)
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6.3.

6.3.1. Test Specification

Radiated Spurious Emission Measurement
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Test Requirement:

FCC Partl5 C Section 15.209

Test Method:

ANSI C63.10:2014

Frequency Range:

9 kHz to 25 GHz

Measurement Distance:

3m

Antenna Polarization:

Horizontal & Vertical

4— lurn table

Ground Plane

30MHz to 1GHz

Frequency Detector RBW VBW Remark
9kHz- 150kHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
Receiver Setu p: 150kHz- Quasi-peak 9kHz 30kHz | Quasi-peak Value
30MHz
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Erequenc Field Strength Measurement
q Y (microvolts/meter) Distance (meters)
0.009-0.490 2400/F(KHz) 300
0.490-1.705 24000/F(KHz) 30
1.705-30 30 30
Limit: 30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
For radiated emissions below 30MHz
Distance = 3m
Computer =
‘ Pre -Amplifier
Test setup:

— Receiver

Page 17 of 23
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RX Antenna I coaxial cable <
(6m)

-

i 3m >

‘ Receiver: Pre-amplifier:

Coaxial cable {1Im}+~

Test Mode: Wireless Charging

The measurement frequency range is from 9 kHz to the 10th
harmonic of the fundamental frequency. The

Turn Table is actuated to turn from 0° to 360°, and both
horizontal and vertical polarizations of the Test

Antenna are used to find the maximum radiated power. Mid
channels on all channel bandwidth verified.

Only the worst RB size/offset presented. The power of the EUT
transmitting frequency should be ignored.

All Spurious Emission tests were performed.in X, Y, Z axis
direction. And only the worst axis test condition was recorded in
this test report.

Use the following spectrum analyzer settings:

Span = wide enough to fully capture the emission being
measured

Test Procedure: RBW =1 MHz for f > 1 GHz, 100 kHz for 30 MHz < f < 1 GHz,

10 kHz for 150 kHz < f < 30 MHz,
300 Hz for f < 150 kHz

VBW_ > RBW

Sweep = auto

Detector function = peak

Trace = max hold

NOTE:

1. Results (dBuV/m) = Reading (dBuV/m) + Factor (dB/m)
The reading level is calculated by software which is not shown
in the sheet

2. Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB) —
Amplifier Gain (dB)

3. Margin = Limit — Results
Test results: PASS
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1) Field Strength (dBuV/m) = 20*log [Field Strength (uV/m)].
2) In the emission tables above, the tighter limit applies at the band edges.
3) For above 1000 MHz, limit field strength of harmonics: 54 dBuV/m@3 m (AV) and 74 dBuV/m@3 m
(PK)
4) At frequencies below 30 MHz, measurements may be performed at a distance closer than that
specified in the regulations, when performing measurements at a closer distance than specified, the
results shall be extrapolated to the specified distance by either making measurements at a minimum of
two distances on at least one radial to determine the proper extrapolation factor or by using the square of
an inverse linear distance extrapolation factor (40 dB/decade). For example, at the frequency 9 kHz, limit
@3m = 20*log (2400/f) + 40log (dlimit/dmeasure) where limit = 300m, dmeasure=3m. limit @3m = 20*log
(2400/9) + 40log (300/3) = 128.52 (dBuV/m).
5) At frequencies at or above 30 MHz, measurements may be performed at a distance other than what
is specified provided, When performing measurements at a distance other than that specified, the results
shall be extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse
linear-distance for field strength measurements; inverse-linear-distance-squared for power density
measurements). For example, at the frequency 30 MHz, limit @10m = 20*log (100) + 20log
(dlimit/dmeasure) where limit = 3m, dmeasure=10m. limit @10m = 20*log (100) + 20log (3/10) = 29.5
(dBpv/m).
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6.3.2. Test Data
Please refer to following diagram for individual
9kHz-30MHz

Note: Field Strength of Fundamental Emissions tests were performed in X, Y, Z axis direction of
EUT. And only the worst axis test condition was recorded in this test report.

Test Plot

Test Antenna-LOOP, EUT X axis

140.0 dBu¥/m

130
120
110
100
90

g0
70 IKHz-30MHZ

60
50
40
30
20

10

0.0
0.009 [MHz] 5.000 30.0

ak

No Frequency | Reading | Factor Level Limit  [Margin
. {MHz) (dBuV) | (dB/m) |(dBuVim)|(dBuvim)| (dB})
0.0474 3442 10.00 4442 | 11387 |-6945| peak
0.1363 47 26 10.00 AT.26 | 104.88 |-47.62| peak
* 0.5738 26.16 10.00 36.16 7273 |-36.57| peak
0.9155 19.83 10.00 20.83 68.098 |-30.15| peak
6.9503 231 470 1351 G69.50 |-55.99| peak
17.6170 3234 | 1000 | 2234 69.50 |-47.16| peak

| n | | W | =

Notel:

Freq. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = Antenna factor + Cable loss - Amplifier factor.
Measurement (dBuV) = Reading level (dBuV) + Corr. Factor (dB)
Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBuV) — Limits (dBuV)
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N

30MHz-1GHz

Horizontal:

87.0 dBu¥/m

77

67

57 FCC Partl5 RE-Clazz B_30-1000MHz i

A7 Margin -6 dB

I7

27

17

7

-3

-13

-23

-33

30000 G000 [MHz]) 20000 1000000

No Frequency | Reading | Factor | Level Limit |Margin ——
' {MHz) (dBuv) | {dBim) |(dBuv/m)|(dBuVvim)| (dB)
1 33.4302 3953 | 1953 | 2000 4000 |-2000| QP
2 T7.3890 4050 | -23.62 16.88 4000 |-2312| QP
3 14023806 4405 | 1990 (| 2415 4360 |-1935| QP
4 208.6717 46,35 | -24. 2234 4350 |-2116| QP
5 28773831 4676 | -2067 | 26.09 4600 |-1991| QP
B * | B2821% 49.01 -10.60 38N 4600 |-753 | QP

FAX : 0086-755-86376605 E-mail: fengbing. wang@wsct-cert.com
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Vertical:
87.0 dBu¥/m
i
67
57 FCC Part15 RE-Clazz B_30-1000MHz
A7 Margin -6 dB
37
27
17
7
-3
-12
-23
-33
30.000 6000 [MHz] 30000 1000000
No. Frequency | Reading | Factor | Lewvel Limit |Margin ——
{MHz) (dBuY) | (dB/m) |(dBuv/m)|{dButim)| (dB)
1 340365 342 | -19.51 339 4000 |-6.08 | QP
2* | 463199 B5.G2 | -19.01 36.61 4000 |-339| QP
3 769453 F344 | -2385 | 2989 4000 [-1011| QP
4 13878594 4306 | -1988 | 2818 4350 |[-1532| QP
5 285 8525 4185 | -2075 | 2110 46.00 |[-2480| QP
6 T87.8513 3598 | -1117 | 2481 46.00 [-2119| QP
Notel:

Freqg. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = Antenna factor + Cable loss - Amplifier factor.
Measurement (dBuV) = Reading level (dBuV) + Corr. Factor (dB)
Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBuV) = Limits (dBuV)
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